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B Feternati LABORATORY TEST REPORT
Centro América

CLIENT : UNDER ARMOUR DATE: 1211211
FABRIC STYLE :K0292 NAME: FLAT FACE FLEECE WR

CONTENT : 100%POLYESTER SAMPLE STATUS: SIDEVELOPMENT
CONSTRUCTION : FLEECE [JBULK PRODUCTION
COLOR CODE :BLOGOO NAME: BLUE

DYE LOT ' 149554  SEQ.:

Special Performance Water Repeilence (WR) Antipilling Face & Back

TEST METHOD!

ATCC 22 Water Repeliency

Initial State 5.0 {100} 5.0(100) PASS
After 10 Wash 3.0 (80) 4.0(90) PASS
After 20 Wash 2.5(75) 4.0(90) PASS
After 30 wash 2.0(70) 4 0(90) PASS

100 No sticking or wetting of the specimen face | o 70 Partial wetting of spemmen face beyond the spray
90 Slight random sticking or wetting of points

specimen face

¢ 50 Complete wetting of entire specimen face beyond

e 80 Wetting or specimen face at spray points the spray points

. 0 Complete wettlng of the entlre faces of specumen
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Responsible for Testing:

T SILVIA NATALIA CORNEJO
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